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PARTS CATALOG #098932 REV E

GEAR IS COLOR
COOED RED,
WHITE & BLLE

* PART IS INCLUDED IN DUTLINED SUBASSEMBLY. ok PART NOT INCLUDED WITH P/N 098902,

32| Q91773 | M6 X 12nn CAP SCREW 4 16, | 092236 | SPRING *

311 091711 | M6 x [Brn SHIDLOFR SCREH Z 15, | 091407 | BACKING PLATE STANDOFF 2

30, 1 091708 | Mo SHIULDER SCREW Z 14, 093697 | CLAWP, OSCILLATOR 2

9. 091703 | M5 X 12nm SET SCREW Z 13, ] 098941 | THREADED STUD, LONG Z

A8, | 091668 | M5 X Srin SET SCREW 9% || 12,1 091416 | METERING GAUGE 2

43, | 091406 | SPRING PLATE (K TIT) * Z1 | 091712 | M8 x I2nn SHOULOER SCREW 4 [1. | 091419 | BLOCK, ATTACHMENT, GTO /

42, | 092242 | COMPRESSION SPRING * .| 091752 | M5 NUT 2 10. | 091418 | TIE ROD, GI-52 |

41,1 092304 | GUIBE PIN * 5. | 092303 | SEAL PLATE SHOULDER SCREW 2 g, | 091415 | TIE PLATE, GT-52 |

40. | 092083 | BEARING, 15x35x1inn (6202) * 241 091907 | SCREW, #6-32 X 3/8 PHIL PAN HO| * B, | 091412 | ECCENTRIC, METERING ROLLER Z

39, | 092586 | BEARING, BALL, LIGHT SERIES * 23. | 095698 | SPRING, COMPRESSION Z 7. | 098938 | END FRAME, R.H., RYB 5102 !

3. | 092174 | METRIC ALTGNMENT BLOCK |22, | 092804 | NDOZZLE ¥ 6. | 098937 | END FRAME, L.H., RYB 5707 !

37,1 091760 | M4 X 10nn CAP SCREW x 21| 091413 | THRUST PLATE Z 5. 1080850 | RH.AND L.H, SEAL SET (K TTT)| |

$. | 092601 | SAFETY STITKER 2 0. | 098913 | ASSY, NOZZLE BRACKET, RYB 5102] 1 4, | 091430 | SEAL BACKING PLATE KIT (K ITT)] |
35,1 091909 | M5 x 4nn SLOTTED SET SCREW 2 191 091417 | THREADED STUD, SHIRT / 3. | 081470 | OSCTLLATOR ASSY e

34,1 091405 | FORM ROLLER GEAR ] 18. 1 092095 | BALL KNOB 4 2. | 098870 | METERING ROLLER ASSY, 52/C |

33,1 091763 | WASHER, WAVE, 3omn ] I, 1092259 | TUBING x || 098912 | ASSY, ROLLER, FORM, RYB 5102 | |
TTEM | PART # NESCRTRTTNN ATV || TTEM | PART # NESCRTPTTIN [ATY || TTEM | PART # NESFRTRTTIN ATy



098347

ARM, LIFT

PARTS CATALOG #098932 REV E

*

5 *

B4 | 091638 | WASHER, BELLEVILLE * * PART IS INCLUDED IN DUTLINED SUBASSEMBLY.

63 | 091754 |NUT, M8 * 42,1 090756 | 2.5mm T-WRENCH | 2. | 0969572 | SHAFT, DRIVE *
62 | 091637 | WASHER, BELLEVILLE * 41,1 092779 | ASSY, SYRINGE, LONG NECK ! 20,1 096852 | NUT, ADJUSTING Z
61 | 091780 | SCREW, M6 x 25, SHCS * 40. | 093738 | CAP,HOLE, 1.5 (NOT SHOWN) / 19,1 098977 | COMPRESSION SPRING /
60 | 096958 | WHEEL, LIFT * 59, | 098984 | SPRING BUSHING 4 18. | 091962 | WASHER, FLAT /
59 | 098957 | ECCENTRIC, LIFT * 38. | 092401 | BALL BEARING (6000) ! 171091891 | SOC. HO CAP SCREW, M5 x 16 LG.| 2
59 | 096956 | STANDOFF, LIFT * 37,1 091973 | Mo LOCK NUT / 16, 1 091750 | NUT, M10 b
57 | 096940 | ARM, LIFT, LH * 3. | 098926 | BKT, ASSY, RH | 15, ] 098894 | STUD, MIO *
56 | 098917 |LIFT ARM ASSY, RH | 35, | 098925 | BKT ASSY, IH ! 14, 098831 | CLEVIS, SCREW ASSY Z
55 | 098916 |LIFT ARM ASSY, LH | 341 091662 | 12 RETAINING RING (EXTERNAL)| | 13, 1 098993 | GEAR-CLUTEH, LOCKOUT, RYB 5102] 1
54, | 096890 | SPRING ROD/BKT ASSY, RH I 331 091628 | /rm RETAINING RING (EXTERNAL)| | 12,1 098953 | GEAR, DRIVE, RYB 5107 |
5. | 096990 |R.H. SAFETY SWITCH BRACKET I 321 091966 | SPACER, WASHER | [1. ] 098329 | ASS'Y SHAFT, ORIVE, RYB 5102 | |
57, | 096991 |1 .H. SAFETY SWITCH BRACKET | 31, [ 091639 | SPRING, WAVE, 1.6¢ 0.0. ! 10, ] 091511 | KTTT ADJUSTMENT ECCENTRIC Z
51, | 098968 |R.H. PINCH RID PLATE ASS"Y | 30, 1 091976 | M0 FLAT WASHER 0 0, | 098955 | CAP, BEARING, RYB 5107 2
50. | 096989 | L.H. PINCH ROD PLATE ASS'Y I 29,1 091625 | SHIM ! 8. | 096895 | CLEVIS, REWORK Z
49, | 098940 | ORIP TRAY, RYB 5102 | 28, | 091888 | Mo x Snn SET SCREW 4 7. | 096934 | SPRING ROO/BKT ASSY I
48. | 095187 | 172" CABLE CLAMP 2 Z1.1 091697 | SCREW, MoxIGrm, FLAT SOCKET HD| B 6. | 0986% | BCT, ADJ, R4 I
47, | 081528 | CLEAR PLASTIC HOSE, 3/8" 1.0.] | /b, | 098893 | RO, SPRING ASSY. Z 5. | 098897 | BCT, ADJ, LH I
46. | 090850 | SEAL SET | 25, | 091764 | HEX HEAD SCREW, MI0 / 4. | 098951 | HOUSING, PIVOT, R.H., RYB 5102 ]
45, | 090736 | BALL END ALLEN KEY BMM | 24 091763 | M0 x 25nn CAP SCREW / 3.1 098950 | HOUSING, SHAFT, L.H., RYB 5102 1
44, | 091946 | MAxGnm NYLON SET SCREW Z 23, | 098041 | BEARING, BALL, (6002) 4 2.1 098943 | BRKT, MOUNTING, RH, RYB S102-1] 1
43, 1 092061 | LOCTTTE, Snl 2 22| 092085 | BEARING, 20x42x12 (6004) / [, | 098942 | BRKT, MOUNTING, LH, RYB 5102-1] 1

TTEM | PART # DESCRIPTION OTY. | | ITEM | PART # DESCRIPTION OTY| [ TTEM | PART # DESCRIPTION Ty,




RYB 5102-2 BRACKET KIT: P/N 098901 PARTS CATALOG #098932 REV E
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09899 [ AR, LIFT, R *

59 | 01638 [WASHER, BELLEVILLE *

TR ; « PART IS INCLUDED IN DUTLINED SUBASSEMBLY.

57 | 091637 | WASHER, BELLEVILLE + | [ 38, ] 092401 [ BALL BEARING (6000 | ][ 19, ] 098977 ] COMPRESSION SPRING 2
56| 091786 | SCREW, M6 x 25, SHCS + |37 081973 | M6 LOCK MIT 2 || 18.] 01962 | WASHER, FLAT ]
55| 099958 | WHEEL, LIFT + | [ 36, ] 09890 | BT, ASSY, R || 17| 091091 | SHCS, ¥5 x 16 LG ]
54| 098957 | ECCENTRIC, LIFT | [ 3. | 098927 | BT, ASSY, A || [ 16, | 091750 | T, Mo ]
53 | 08956 [ STANDOFF, LIFT + | [ 3. ] 091862 | 12nn RETAINING RING (EXTERMAL) ||| 15. | 03892 | STUD, MIO .
52| 096348 [ ARY, LIFT, L + | [ 33, ] 091628 | 7 PETAINING RING (EXTERMAL)| ||| 14. | 08891 | CLEVIS, SCREW ASSY 2
51| 098919 | LIFT ARM ASSY, R ||| 32. | 091966 | SPACER, WASIHER || 13. ] 098993 | CEMR-CLUTCH, LOCKILT, RYB 5102] |
50| 098918 | LIFT ARM ASSY, LA I |[ 31| 091639 | SPRING, WAVE, 1.62 0.0, || 12 ] 098953 | CEWR, DRIVE, RYG 5102 |
49, | 038940 | DRIP TRAY, RYB 5102 1 |[ 20, 091976 | W10 FLAT VASHER 4| [ 11| 098929 [ ASS'Y,SHAFT, TRIVE, RYB 5102 | |
48, | 035182 | 1/2 CABLE CLAWP 2| [ 29, ] 091626 | S || [ 10 ] 091511 | KIIT ADJLSTHENT ECCONTRIE | 2
17, 091528 | CLER PLASTIC HOSE, /8" T.0.] I || 7B. | 081888 | 5 x G SET SCREW 1|0, | 09885 | CAP, BEARING, RYB 5102 2
16, | 090850 | SEAL SET || 27| 091697 | SCREW, WoxlGmn, FLAT SOCKET HO| 6 || 8. | 098805 | CLEVIS, REWORC 2
15| 090758 | BALL END ALLEN KEY B || 26| 098093 | ROD, SPRING ASSY. 2 || 7. ] 08809 | STRIPE ROD/BKT ASSY, Li 1
44. | 01545 | Wixbrm NYLON SET SCREW 2 || 25. | 098888 | STRIPE ROD/BKT ASSY, Ri ||| 6. | 098098 | BT, ADJ, RA 1
13, | 002061 | LOCTITE, 5nl 2 || 24| 091763 | W10 x 25 CAP SCREN 1| [ 5. [ 098999 | BT, ADJ, LW 1
12 080756 | 2.5 T-WRENCH ||| 23.] 008041 | BEARING, BALL, (002 1 |[ 4. [ 099! | HOSING, PIVIT, R.A., RYB 5102] |
41 ] 032779 | ASSY, SYRINGE, LONG NECK || [ 22 | 092085 | BEARING, 20x2x12 (5004 2 || 3. ] 098%0 | HOUSING, SHAFT, L.H., RYB 5102] 1
40 [ 003738 | CAP,HOLE, 1.50 (0T SHOWN) | 2 || 21 | 098952 | SHAFT, [RIVE « || 2. 098945 | BRKT, MOUNTING, R, RYB 5100-2] |
39. | 096984 | SPRING BUSHING 4| [ 20, ] 098852 | NUT, ADJLSTING 2 || 1. [ 098344 | BRKT, WOUNTING, LH, RYB 5102-2] |
TTEM | PART # DESCRIPTION OTY. | |ITEM | PART # DESCRIPTION OTY. | |ITEM | PART # DESCRIPTION oy,




RYB olUc—1 DAFETY GUARDS PARTS CATALOG #098932 REV E

098134 | SAFETY LABEL
091960 | FLAT WASHER

091845 | SCREW, 10-32x3/8 SOCKET HO CAP
092077 | HANDLE, PULL

098909 | ASSY, GUARD, LOWER, RYB 5102-1
.1 098908 | ASSY, GUARD, UPPER, RYB 5102-1

[TEM | PART # DESCRIPTION OTY.
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091740

Mo/#10 SPLIT LOCK WASHER

098134

SAFETY LABEL

09196/

FLAT WASHER

091845

SCREW, 10-32x3/8 SUCKET HD CAP

092077

HANDLE, PULL

091936

M4 HEX DT, FULE

091760

Mdx [Orn CAP SCREW

098368

STOP, GUARD, RYB 5102-2

098811

ASSY, GUARD, LOWER, RYB 5102-2

— N J| I~ || | —3 o [Oo

098910

ASSY, GUARD, UPPER, RYB 5102-2
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YB 5102 RENOTE BOTTLE PARTS:
ARTS CATALOG #09B932 REV E

6/

50 |
70

# PART IS INCLUDED IN DUTLINED SUBASSEMBLY.

CuTouT
GUARD AT
ASSEMBLY

69. | 098992 | PLASTIC GROMMET 4

68. | 091943 | 3/32 x 1" ROLL PIN !

67. | 094408 | RECTANGLE STICKER b 60, | 092756 | 172" T.0. VINYL TUBING !
fb. | - - - o9. | 091811 | CLAMP, ADJISTABLE, 1/4"-05/3"| *
65, | 098978 | TAP, M5 x 0.8, HAND ! o8, | 092750 | ADAPTER BASE ASSEMBLY |
64. | 092772 | BOTTLE, CALIBRATED, 1/2 GAL. | 2 o7, | 092749 | BRACKET, BITTLE, [NIVERSAL |
63. | 092765 | O-RING * o6, | 091765 | MoxIZnn BUTTON HEAD CAP SCREW | 9
62. | 092740 | BOTTLE VALVE ASSEMBLY ! 9. | 091672 | SPRING CLIP |
01, | 092760 | DISPENSING VALVE ASSEMBLY 2 4. | 098969 | BRACKET, BOTTLE, RYB 510¢ |

[TEM | PART # DESCRIPTION UTY. || TTEM | PART # DESCRIPTION ary.






